



**AAMA/WDMA/CSA 101/I.S.2/A440-08  
TEST REPORT**

**Rendered to:**

**EAGLE WINDOW & DOOR, INC.**

**SERIES/MODEL: Series 93-Clad Auxiliary Fixed  
PRODUCT TYPE: Aluminum Clad Fixed Wood Window**

<b>Title</b>	<b>Summary of Results</b>
Primary Product Designator	CW-PG55 1372 x 3658 (54 x 144)-FW*
Design Pressure	2640 Pa (55.0 psf)
Air Infiltration	<0.05 L/s/m <sup>2</sup> (<0.01 cfm/ft <sup>2</sup> )
Water Penetration Resistance Test Pressure	400 Pa (8.25 psf)
Uniform Load Structural Test Pressure	±3690 psf (±82.5 psf)
Forced Entry Resistance	Grade 10

**Test Completion Date:** 02/08/08

Reference must be made to Report No. 80184.01-201-44, dated 01/15/10 for complete test specimen description and data. Reference Architectural Testing, Inc. Report No. 71131.01-201-44, dated 03/15/07 for complete *Gateway* test specimen description and test results